CONTENTS

STANDEN TSP 1900 SPARE PARTS LISTS

Chassis 3.1
Axle 3.2
Shares 3.3
Disc Coulters 3.4
Anti-roll Flaps 3.5
Depth Wheels 3.6
Primary Web 3.7
Secondary Web 3.8
Agitators 3.9
Star Feed 3.10
Omega 3.1
4 Roller Sizer 3.12
7 Roller Sizer 3.13
LH Boom Feed Web 3.14
RH Boom Feed Web 3.15
Twin Booms 3.16
Guards 3.17
Picking Platform 3.18
Canopy 3.19

Cascade Fall Breaker / Box Filler (for LH Boom) 3.20
Cascade Fall Breaker / Box Filler (for RH Boom) 3.21

Hydraulics 3.22
Road Lights 3.23
In-cab Control Box 3.24
Junction Box c/w Loom 3.25

Boom Operator Control Box 3.26







62090

Part No

22012020/170
22015010/025
22067006/040
41060

42091

44189

44216

46391

46637

56108

56120

56121

56275

56529

59101

59102

59366

59666

59667

59682

61024

62001

62246

62247

62248
DW208007980
GS411

H105

H105A
RPA610.300014
RPM122.302709

RPT895.308607
RPT895.308607/2

Qty '

2.00
2.00
2.00
1.00
4.00
2.00
1.00
1.00
1.00
1.00
2.00
1.00
1.00
2.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00

1.00
1.00

2
‘3/ &

Chassis

Description

M20x2.5mm PITCH x 170mm HEXAGON HEAD BOLT (GRADE
SOCKET HEAD CAP SCREW (M10X1.5 X 25 LONG)
ROLL PIN (6x40) ZINC PLATED

PIN

DRAG LINK BUSH (20 ID 46 OD 35 OL 42 IL)
NYLON BUSH 60.125/60.100 OD X 50.010/50.035 ID X 70MM
GUARD CONE

DRAWBAR STEER PIN

GUARD MOUNTING RING

GEARBOX 1:2.6(1000RPM PTO)

PIN KEEP PLATE ‘

THRUST WASHER

GEARBOX MOUNTING

GEARBOX SUPPORT ANGLE

DRAWBAR

DRAWBAR PIVOT PIN

DRAWBAR RAM PIN

HOSE SUPPORT ARM

HOSE SUPPORT PLATE

PTO REST

DRAWBAR JACK

CHASSIS }

DRAWBAR JACK MOUNTING BRACKET
DRAWBAR JACK TRANSPORT BRACKET
ELECTRIC BOX MOUNTING PLATE

TOP LINK (TUBE LTH 13"/330MM)
GREASE NIPPLE 1/8"BSP X 45 DEGREE

'R' CLIP - SPAREX

QUICK RELEASE PIN

DRAWBAR EYE

DRAWBAR EYE REDUCER

PTO SHAFT COMPLETE
13/4” 20 SPLINE YOKE







62091

Part No

22012016/250
22012024/170
22012030/230
22041016
22041024
22041030
22046016¢
22068112
22069112
22123018/050
23255

58101

62014

62016

62017

62018

62019

62020

62087

62088

62109

62131

62135

62136

62142

62143

62144

62149

62153

62154

62155

62158

62164

62165

62208

62401

62418

KA20533/1
KA20533/2
RPC632.304377
RPE282.303483x/1
RPGMRP084.00018
RPGMRP084.00019
RPGMRP084.00020
RPGMRP084.00021
RPM148.305576
RPM148.305577
RPM225.305120
RPM225.305122

Qty

8.00
4.00
4.00
8.00
4.00
4.00
8.00
1.00
1.00
14.00
14.00
1.00
2.00
1.00
1.00
1.00
1.00
4.00
2.00
2.00
2.00
2.00
2.00
2.00
1.00
1.00
1.00
4.00
2.00
2.00
2.00
2.00
4.00
4.00
2.00
4.00
1.00
1.00
1.00
1.00
2.00
2.00
2.00
1.00
1.00
1.00
1.00
1.00
1.00

Axle

Description

M16 X 250 HT BOLT Z+ Y

M24x3.00mm PITCH x 170mm HEXAGON HEAD BOLT (GRADE 8.8)
M30 X 230 HT BOLT Z+Y

M16x2mm PITCH NYLOC NUT T TYPE DIN 985

M24x3mm PITCH NYLOC NUT T TYPE DIN 985
M30x3.5mm PITCH NYLOC NUT T TYPE DIN 985

M16 FLAT WASHER FORM C Z+Y

1.1/8" UNC HEXAGON NUT (HALF RH)

1.1/8" UNC HEXAGON NUT (HALF LH)

M18 X 1.5 FINE PITCH X 50MM LONG SETSCREW GRADE 10.9
M18 SPHERICAL LOCK SPRING WASHER

BLACK CABLE 40 SERIES 208505-2.15M THREAD 1/4 UNF
AXLE LEG

L/H AXLE ARM

R/H AXLE ARM

L/H AXLE TUBE

R/H AXLE TUBE

AXLE BUSH

STEER ARM

STEER RAM - WHITBY

560/60R-22.5 MITAS 161D AR02 RADIAL WHEEL ASSY
STUB AXLE

THRUST BEARING

THRUST BEARING SHROUD

L/H TRACK ROD

R/H TRACK ROD

TRACK ROD TUBE

AXLE CLAMP (MADE IN PAIRS)

STEER RAM PIN

TRACK ROD PIN

TRACK ROD SPACER

AXLE PIN

CLAMP SPACER

CLAMP WASHER

SPACER

2 PIPE CLAMP (1/4" HOSE)

STEERING INDICATOR PLATE

BALL END ADJUSTER

BALL END ADJUSTER

DECAL - STEERAGE RIGHT/LEFT CURVED BLACK ON YELLOW
DEPTH CONTROL SENSOR '
CLAMP

1" BACK PLATE

BALL JOINT (Q/R) 214313 (NUT 1/4 UNF)

SOLID BALL JOINT 8106000 (NUT 1/4 UNF)

PIVOT BUSH

PIVOT BUSH

POINTER

GUARD







62101

Part No

22016012/030
22029012
22046020C
22052012
22078005/040
62039

62044

62046
RPGM100.03729
RPM146.304702

Qty

12.00
12.00
2.00
12.00
2.00
1.00
2.00
4.00
2.00
2.00

0
03

Shares

Description

M12 X 30 C/SK HEAD SOCKET SCREW S/C

M12x1.75mm PITCH PLAIN NUT (FULL) BZP

M20 FLAT WASHER FORM C Z+Y

M12 RECT SECTION SPRING WASHER (SECTION 4.44 X 3.12MM)
5 X 40 SPLIT PIN

SHARE BAR

SHARE BLADE

TIP PLATE

SHARE BAR ADJUSTER CLEVIS

PIN






RPS922 & 923 Disc Coulter

Part No Qty  Description

2000703003 4,00 DUST CAP

56293 4,00 DISC SPINDLE

56620 2.00 L/HDISC ARM

56621 2.00 R/HDISC ARM

59711 4,00 BEARING SPACER

6009RS 8.00 BEARING

6009ZTV 400 NILOS RING FOR BEARING (MOQ=40) - A I NEUMANN (P/NE09)
RPA610.301509 2.00 LHDISC TORSION ARM

RPA610.301512 4.00 DISC ADJUSTER SPINDLE

RPA610.301513 4,00 BLOCK ADJUSTER

RPA610.301530 2.00 LH DISC MOUNTING ARM

RPA610.301531 2.00 RHDISC MOUNTING ARM

RPA610.301534 2.00 DISC SCRAPER MOUNTING L/H

RPA610.301535 2.00  DISC SCRAPER MOUNTING R/H

RPA610.302189 2.00  RH DISC TORSION ARM

RPC648.081250 8.00 M8 X 1.25mm P STRAIGHT GREASE NIPPLE (EFS)
RPF120.116095 8.00 EYEBOLT M16x95 (TREVAFIELD) ***¥* 95MM UNDER HEAD HkkAE
RPGMRP084.00001 4,00 RUBBER TORSION UNIT (KOBO DRS50120)
RPM114.301502 400 COLLAR (DISC ADJ)

RPM120.300251 400 DISC

RPM146.303752 4,00 PIN

RPM152.303434 4.00 RETAINER

RPM152.308652 400 RETAINER

RPM172.301506 8.00 SLEEVE (DISC ASSY)

RPM178.301500 4.00  SPIGOT (DISC ASSY)

RPM226.301510 400 DISC ADJUSTER HANDLE - GUTTRIDGE
RPW240.303093 4.00 H.D DISC SCRAPER

Wo0116 8.00  CIRCLIP (75mm INTERNAL) C1300-075

w0117 4.00 CIRCLIP (45MM X 1.75MM THK EXT) REPLACES RPF200.045175






RPS84 & 85
Part No

RPA610.302226
RPA610.303136
RPA610.308795
RPA610.308799
RPA610.308800
RPM186.302071
RPM225.302070
RPM256.306921
RPM256.308805

Qty

1.00
1.00
2.00
1.00
1.00
2.00
1.00
1.00
2.00

40” ROW COMPONENTS

62221
62222
62223
RPC730.308802

1.00
1.00
1.00
2.00

Anti-Roll Flaps

Description

MOUNTING PLATE
MOUNTING ARM (ANTI ROLL)
MOUNTING PLATE
MOUNTING PLATE LH
MOUNTING PLATE RH

L STUD (FEED ROLLER)

KEEP PLATE

CLAMP STRIP

CLAMP STRIP

CENTRE CLAMP STRIP
CENTRE RUBBER FLAP
MOUNTING PLATE
SIDE RUBBER FLAP






RPS32

Part No

22067006/040
22067008/040
42054
RPA610.306225
RPA610.306229
RPA610.309297
RPA610.309438
RPC622.306061
RPC648.081252
RPC655.309696
RPF120.116095
RPF120.116115
RPF200.025200

RPGMRPB93.08125

RPM106.301620
RPM146.301538
RPM166.300084
RPM206.300116
RPM206.300116
RPM226.300105
RPM226.300156
SFT25

Qty

2.00
2.00
2.00
2.00

2.00
2.00

2.00
2.00

6.00
8.00

4.00
4.00

4.00
2.00

2.00
2.00
2.00
4.00
2.00
2.00
2.00
4.00

Depth Wheels

Description

ROLL PIN (6x40)

ROLL PIN (8x40)

DIABLO MOUNTING BUSH
MOUNTING DEPTH WHEEL
MOUNTING BRACKET
DEPTH WHEEL SHAFT

DEPTH FRAME
CHECK CHAIN 560mm Lg

GREASE NIPPLE M8 1.25MM P 90 DEG
WHEEL NUT

EYEBOLT M16x95MM UNDER HEAD
EYEBOLT M16x115MM UNDER HEAD
EXTERNAL CIRCLIP A25 X 2MM H/D
WHEEL COMPLETE

BOSS (DIABLO FRAME)

PIVOT PIN 25x232mm Lg

SUPPORT CARRIER (DIABLO)

PLATE COVER

ADJUSTER HANDLE

TARGET PLATE

PRELOAD QUADRANT

BEARING






62092

Part No

12139

37898

42043

42106

42113

42679

42800

46112

46446

56109

56110

56226

56640

56922

59131

59132

59133

59134

59233

59492

59680

59695

62007

62008

62009

62010

62033

62048

62050

62051

62058

62060

62061

62065

62066

62121

62172

62173

62225

62249
MFCS0HLT
PS326M

RHS6
RPAS510.308681
RPA510.308684
RPA610.308694
RPA610.308695
RPC620.303070

Qty

2.00
1.00
2.00
2.00
2.00
2.00
2.00
2.00
4.00
1.00
1.00
3.00
1.00
1.00
1.00
1.00
1.00
1.00
2.00
2.00
2.00
1.00
1.00
1.00
1.00
1.00
1.00
2.00
2.00
1.00
2.00
2.00
2.00
2.00
2.00
1.00
2.00
2.00
2.00
2.00
2.00
6.00
2.00
2.00
1.00
1.00
1.00
10.00

Primary Web

Description

PIN

HYDRAULIC MOTOR AWMP125M C/W 25MM DIA SHAFT + 8MM KEYWAY
DIGGER PIVOT PIN

BUSH MOUNTING

TORSION END BUSH

TENSION SPRING (ZINC PLATE & COLOUR PASSIVATED)
SPRING TENSIONER

STABILISER LINK

CLEVIS PLATE

TENSION ROLLER ARM L/H

TENSION ROLLER ARM R/H

TENSIONER ROLLER (BROEKEMA HS14RZ) 30mm BORE 8mm KEYWAY
GEARBOX

GEARBOX MOUNTING

L/H STAINLESS STEEL SIDE PANEL

R/H STAINLESS STEEL SIDE PANEL

L/H STAINLESS STEEL DEFLECTOR PANEL
R/H STAINLESS STEEL DEFLECTOR PANEL
COVER PLATE

LIFT RAM PIN

BUSH

R/H STAINLESS STEEL SIDE PANEL

L/H DIGGER WEB FRAME

R/H DIGGER WEB FRAME

WEB SHAFT

BRIDGE BEAM

ROLLER FRAME

DIGGER LIFT RAM

SUSPENSION ARM

SUSPENSION SHAFT

SUSPENSION LINK

SPACER PLATE

CLAMP PLATE

REACTION PLATE

TENSIONER ARM

TENSIONER ROLLER SHAFT

ADJUSTER

TRUNNION

DIGGER WEB LIFT PIN

DIGGER WEB TRANSPORT CHAIN

MFC50 BEARING (WITH METAL CAGE)
COLLAR

CIRCLIP A30 X 1.5 (30mm EXTERNAL) 1400-30
FLANGED ROLLER

PLAIN ROLLER

LH ROLLER MOUNTING

RH ROLLER MOUNTING

CAP (POLY. PROGRESS)



RPC700.300146 2.00 FLANGED POLY ROLLER 95MM

RPC700.300147 8.00 PLAIN POLY ROLLER 95MM (POLY. PROGRESS)
RPGM070.0044 10.00 FELT SEAL RING (40x28x4)
RPGM089.0056 10.00 ROLLER SHIELD
RPM180.303071 10.00 PIVOT BUSH 45MM LONG
RPM225.308696 2.00 SPACER PLATE
RPM226.311775 2.00 COLLAR

RPS695 1.00 L/H CLAMP PLATE

RPS696 1.00 R/H CLAMP PLATE
RPW240.300135 2.00 ROLLER SCRAPER
RPW240.300445 1.00 CENTRE ROLLER SCRAPER
SFT30 2.00 BEARING

SS030017/030 4.00 STEEL SPACER
$S035026/080 2.00 STEEL SPACER
S$S050017/006 1.00 STEEL SPACER

62303/45 1.00 45mm PITCH PRIMARY WEB

62309/45/14 4.00 45mm PITCH x 14T DRIVE SPROCKET



62093

Part No

12506
19356
37316
37898
46401
56231
56640
56922
59196
59200
59201
59360
59680
62031
62032
62034
62070
62071
62118
62119
62133
62134
62150
62361
MFCS0HLT
SEFT40
SS035017/01

62304/45
62304R/42

62309/45/14
62309/42/16

Qty

4.00
5.00
2.00
1.00
2.00
3.00
1.00
1.00
2.00
2.00
2.00
1.00
2.00
1.00
1.00
1.00
1.00
1.00
2.00
2.00
1.00
1.00
2.00
1.00
4.00
2.00
2.00

1.00
1.00

4.00
4.00

28
Secondary Web

Description

ROLLER ASSEMBLY (DIA 90 RUBBER FLANGED)
ROLLER ASSEMBLY (DIA 90 RUBBER)

ROLLER ASSEMBLY (DIA 90 STEEL FLANGED)
HYDRAULIC MOTOR

BEARING PLATE

DRIVE ROLLER (BROEKEMA HS11RZ 40 BORE 10 KEYWAY)
GEARBOX

GEARBOX MOUNTING

NYLON ROLLER

PIVOT ADJUSTER PIN

WEB GAP ADJUSTER

LIFT WEB RAM (CLOSED CENTRES 305. STROKE 140)
BUSH

L/H SIEVING WEB SIDE

R/H SIEVING WEB SIDE

SUPPORT ROLLER FRAME

SUPPORT ROLLER SHAFT

ROLLER SUPPORT SHAFT

WEB GAP PIVOT BOSS

- ADJUSTER MOUNTING BRACKET

L/H DIGGER WEB SIDE PANEL
R/H SIEVING WEB SIDE PANEL

LIFT RAM PIN

SIEVING WEB DRIVE SHAFT

MFC50 BEARING (WITH METAL CAGE)
BEARING

STEEL SPACER

45mm PITCH SECONDARY WEB ‘
42mm PITCH SECONDARY WEB (RUBBER COVERED)

45mm PITCH x 14T DRIVE SPROCKET
42mm PITCH x 16T DRIVE SPROCKET






62094

Part No

44175

46564

59108

59225

59298

62069

GS412
RPF200.050200
SFT35

Qty

6.00
2.00
2.00
2.00
2.00
2.00
2.00
2.00
2.00

Agitators

Description

ECCENTRIC ROLLER ASSEMBLY

CIRCLIP INT 90 C1300-090

HYDRAULIC MOTOR

AGITATOR SHAFT MOTOR MOUNTING

BEARING SHIELD

AGITATOR SHAFT

1/8" BSP STRAIGHT GREASE NIPPLE - LAMBERTS
EXTERNAL CIRCLIP A50x2mm ** USE 33130/16 **
BEARING






62095

Part No

44563

59274

62052RS

62151

62152

62203

62414

62426

62427

62440
RPC700.309550
RPC700.310221
RPC700.310541
RPC700.311776
RPC700.311777
RPF200.025200
RPM178.300391
RPM182.300390
RPM182.302700
RPM182.306371
RPM182.30959%4
RPM226.311775
RPS568X
RPT732.620062
SFT35
$S042036/005
w0167

Qty

1.00
1.00
1.00
1.00
1.00
2.00

1.00

1.00
1.00
2.00
110.00
4.00
110.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
4.00
1.00
1.00
4.00
3.00
1.00

Star Feed

Description

HYDRAULIC MOTOR
3/4"P SIMPLE PLASTIC RIDER

BEARING

L/H STAR UINT PANEL

R/H STAR UINT PANEL

40mm SQUARE STAR SHAFT

VALVE MOUNTING BRACKET

L/H STAR FEED STAINLESS STEEL PANEL

R/H STAR FEED STAINLESS STEEL PANEL
MOUNTING PLATE

CAM RING

END DISC WITH 40MM SQUARE BORE

14 FINGER STAR HEXAGONAL BOSS

14 FINGER STAR (NARROW) CUT FROM RPC700.310541
SPACER (CUT FROM RPC700.310541)

EXTERNAL CIRCLIP A25 X 2MM H/D C1460-25
SPIGOT

SPROCKET (3/4" PITCH X 15 TOOTH) B52 W28
SPROCKET (3/4" PITCH X 15 TOOTH) B35 W30
SPROCKET (3/4" PITCH X 15 TOOTH) B25 W35 K8 M10
SPROCKET (3/4" PITCH X 18 TOOTH) B35
COLLAR

TENSIONER

CHAIN 3/4" X 1/2" 62R ASA60H SBSR

BEARING

STEEL SPACER

CIRCLIP (52mm INTERNAL)






62089

Part No

22016010/020
33130/16
44563

54327

56761

56762

56806
59136A/1800
59143

59144

59145

59148

59155

59162

59163

59166

59173

59174

59175

59176

59177

59347
59347A
59348
59348A
59352

59529

59533

59708
59715/1800
59921

59922

6006RS
60102RS
62148

62162

62428
DW25131
LFTC35A
RPC648.061001
RPH850.306210
§8025009/035
SS030017/045
WO0111
w0117
w0161

Qty

32.00
12.00
4.00
1.00
20.00
20.00
2.00
4.00
4.00
4.00
4.00
4.00
8.00
8.00
8.00
1.00
6.00
2.00
14.00
2.00
2.00
2.00
2.00
2.00
2.00
8.00
4.00
4.00
4.00
4.00
1.00
1.00
8.00
8.00
1.00
2.00
2.00
8.00
4.00
4.00
4.00
6.00
1.00
4.00
8.00
8.00

Omega
Description

M10 X 20 C/SK SOCKET HEAD SCREW

CIRCLIP 50mm X 2MM EXT

HYDRAULIC MOTOR
TOP LINK ASSEMBLY

10mm L/H SCROLL ROLLER

10mm R/H SCROLL ROLLER

CONNECTOR LINK

SCROLL SHAFT 60mm FOR 1800 WITH INTEGERAL MOTOR
BEARING BOSS

L/H CARRIER PLATE

R/H CARRIER PLATE

R/H CLOD ROLLER MOUNTING PLATE
SPRING ROD

PIVOT PIN

PIVOT FLANGE BUSH

CLOD ROLLER LIFT ARM

SHOULDER BOLT (SHORT)

SHOULDER BOLT (LONG)

PIVOT FLANGE BUSH

TAPPED BOSS (LONG)

TAPPED BOSS (SHORT)

FEMALE END CAP (45mm BORE)
FEMALE END CAP (50mm BORE)

MALE END CAP (45mm BORE)

MALE END CAP (50mm BORE)

CARRIER PLATE TIE

MOTOR MOUNT

MOTOR/PIVOT BOSS

L/H CLOD ROLLER PLATE

OMEGA 73mm DIA STAINLESS EXTRACTION ROLLER
LH LINK

RH LINK

BEARING

BEARING 6010-2RS

4 ROLLER OMEGA FRAME

OMEGA PIVOT BRACKET

OMEGA STAINLESS STEEL PANEL
COMPR SPRING 3/4"ID X 8SWG (0.16") X 3.5/16" LG
BEARING

GREASE NIPPLE M6 IMM P 45 DEG
MOTOR HYDRAULIC

STEEL SPACER

STEEL SPACER

CIRCLIP (55mm INTERNAL X 2.0MM THK)
CIRCLIP (45MM X 1.75MM THK EXT)
CIRCLIP (80mm INTERNAL)






62108

Part No

11201
33130/16
37443
42781
54327
59211
6005RS
60062RS
60102RS
62003
62004
62006
62012
62013
62021
62022
62023
62026
62110
62111
62112
62114
62115
62116
62117
62139
62140
62141
62145
62146
62147
62159
62160
62161
62398
62399
62429A
62433A
62441
62442
62443
62446
62447
63042RS
PS666/29
RPM182.300348
$S025011/030
$S038031/020

Qty

1.00
1.00
8.00
4.00
2.00
2.00
6.00
14.00
1.00
2.00
2.00
4.00
1.00
1.00
6.00
6.00
2.00
1.00
1.00
1.00
2.00
3.00
1.00
3.00
3.00
1.00
1.00
1.00
1.00
1.00
2.00
2.00
6.00
2.00
2.00
2.00
1.00
1.00
1.00
1.00
2.00
1.00
1.00
2.00
6.00
6.00
4.00
6.00

4 Roller Sizer

Description

HYDRAULIC MOTOR
CIRCLIP 50mm X 2MM EXT

CIRCLIP EXT 80 X 2.5

PIVOT BUSH

TOP LINK ASSEMBLY (TUBE LTH 7.1/2"/190MM)
LEVELLING RAM PIN

BEARING

BEARING

BEARING 6010-2RS

SCISSOR ARM (SINGLE)

SCISSOR ARM (TWIN)

HANGER ARM (TWIN)

MOTOR ARM

SUPPORT BOSS

UPPER BUSH

LOWER BUSH

SCISSOR ARM (SINGLE)

ADJUSTER BAR

SUPPORT HOUSING

SUPPORT HOUSING

HANGER ARM (SINGLE)

15Tx0.75"P DOUBLE SPROCKET

SIZER ROLLER (DRIVER)

SIZER ROLLER (DRIVEN)

IDLER SPIGOT

4 ROLLER SIZER FRAME

LH ADJUSTER ARM

RH ADJUSTER ARM

LH SCISSOR ARM (TWIN WITH ADJUSTER)
RH SCISSOR ARM (TWIN WITH ADJUSTER)
GUIDE PLATE

LINK '

BUSH

SPIGOT

ADJUSTER LINK MOUNT

ADJUSTER LINK MOUNT

DOUBLE SIZER STAINLESS STEEL PANEL L/H
DOUBLE SIZER STAINLESS STEEL PANEL R/H
CHUTE PANEL LH

CHUTE PANEL RH

CHUTE PANEL SUPPORT STRAP

CHUTE PANEL SUPPORT STRAP LH

CHUTE PANEL SUPPORT STRAP RH

BEARING

DRIVE CHAIN (3/4" PITCH x 29 ROLLERS)
SPROCKET (3/4" PITCH X 15 TOOTH) B30 W35 K8 M8
STEEL SPACER

STEEL SPACER



(Z o ZC\ §S038031/055 1.00 STEEL SPACER

. SS040013/003 10.00 WASHER 40MM OD X 13MM ID X 3MM THICK
$S040031/002 3.00 WASHER
Wwo1e6l 1.00 CIRCLIP (80mm INTERNAL)



62096 7 Roller Sizer

Part No Qty  Description

11201 2.00 HYDRAULIC MOTOR

22016010/020 4.00 M10X20C/SK SOCKET HEAD SCREW
33130/16 2.00  CIRCLIP 50mm X 2MM EXT

37443 14.00 CIRCLIP EXT 80 X 2.5 C1400-080

42781 4,00 PIVOT BUSH

54327 2.00 TOP LINK ASSEMBLY

59211 2.00 LEVELLING RAM PIN

6005R S 10.00  BEARING

60062RS 24,00 BEARING

60102RS : 2.00 BEARING 6010-2RS

62002 1.00  SIZER FRAME

62003 2.00 SCISSOR ARM (SINGLE)

62004 6.00 SCISSOR ARM (TWIN)

62006 9.00 HANGER ARM (TWIN)

62011 1.00 HANGER ARM (TWIN)

62012 2.00 MOTOR ARM

62013 2.00 SUPPORT BOSS

62021 12.00 UPPER BUSH

62022 12.00  LOWER BUSH

62023 2.00 SCISSOR ARM (SINGLE)

62024 1.00 LH ADJUSTER ARM

62025 1.00 RH ADJUSTER ARM

62026 1.00 ADJUSTER BAR

62110 1.00 SUPPORT HOUSING

62111 1.00 SUPPORT HOUSING

62112 2.00 HANGER ARM (SINGLE)

62114 5.00 15Tx0.75"P DOUBLE SPROCKET

62115 2.00 SIZER ROLLER (DRIVER)

62116 5.00 SIZER ROLLER (DRIVEN)

62117 5.00 IDLER SPIGOT

62145 1.00 LH SCISSOR ARM (TWIN WITH ADJUSTER)
62146 3.00 RH SCISSOR ARM (TWIN WITH ADJUSTER)
62156 1.00 LHMOUNTING

62157 1.00 RH MOUNTING

62398 4,00 ADJUSTER LINK MOUNT

62429 1.00 SINGLE SIZER STAINLESS STEEL PANEL L/H
62433 1.00 SINGLE SIZER STAINLESS STEEL PANEL R/H
63042RS 2.00 BEARING

PS666/29 10.00 DRIVE CHAIN (3/4" PITCH x 29 ROLLERS)
RPF120.116115 2.00 EYEBOLT M16x115MM UNDER HEAD
RPM182.300348 10.00 SPROCKET (3/4" PITCH X 15 TOOTH) B30 W35 K8 M8
S$S025011/030 4.00 STEEL SPACER

SS038031/020 10.00 STEEL SPACER

SS038031/055 1.00 STEEL SPACER

SS040013/003 17.00  WASHER 40MM OD X 13MM ID X 3MM THICK
SS040031/002 5.00 WASHER

w0161 2.00  CIRCLIP (80mm INTERNAL) C1300-080






62107

Part No

11201

56230X

56231

62045

62184

62185

62186

62187

62305/40
RPC620.303070
RPC700.300148
RPC700.300306
RPF200.040250
RPGM070.00446
RPGMO089.00565
RPGMRP025.01058
RPM176.306319
RPM180.303071
RPM182.300348
RPM182.306371
RPT732.620034
SFT30
$S040013/003
ST41M

Qty

1.00
2.00
1.00
1.00
1.00
1.00
2.00
1.00
1.00
3.00
3.00
2.00
2.00
3.00
3.00
2.00
2.00
5.00
1.00
1.00
1.00
2.00
2.00
4.00

LH Boom Feed Web

Description

HYDRAULIC MOTOR

DRIVE ROLLER (BROEKEMA HS11R 40 BORE 10 KEYWAY 148
DRIVE ROLLER (BROEKEMA HS11RZ 40 BORE 10 KEYWAY)
DRIVE SHAFT

FRONT BOOM TRANSFER WEB FRAME

TENSIONER

ROLLER BRACKET

MOTOR PLATE

40mm PITCH BOOM FEED WEB

CAP

SUPPORT ROLLER

FLANGED POLY ROLLER

EXTERNAL CIRCLIP A40 X 2.5 H/D

FELT SEAL RING (40x28x4)

ROLLER SHIELD

KEEP PLATE

SPACER 30MM OD X 16.5MM ID X 10MM LONG
PIVOT BUSH 45MM LONG

SPROCKET (3/4" PITCH X 15 TOOTH) B30 W35 K8 Mg
SPROCKET (3/4" PITCH X 15 TOOTH) B25 W35 K8 M10
CHAIN 3/4" X 1/2" 34R ASA60H SBSR

BEARING

WASHER 40MM OD X 13MM ID X 3MM THICK
LOCKING COLLAR

2






62097

Part No

52305

54327

56230X

56231

62122

62123

62125

62130

62132

62175

62305/40

62431

62432
RPC620.303070
RPC700.300148
RPC700.309581
RPF200.040250
RPGM070.00446
RPGMO089.00565
RPM180.303071
RPM182.300348
RPM182.306712
SFT30
SS038031/020
§S040013/003
ST41M

Qty

4.00
2.00
4.00
2.00
1.00
1.00
1.00
2.00
1.00
2.00
1.00
2.00
2.00
2.00
2.00
1.00
4.00
2.00
2.00
2.00
1.00
1.00
4.00
1.00
5.00
8.00

RH Boom Feed Web

Description

U BOLT (M12 THREAD ON 120mm SHS)

TOP LINK ASSEMBLY (SPENCO $.4418) (TUBE LTH 7.1/2"/190MM)
DRIVE ROLLER (BROEKEMA HS11R 40 BORE 10 KEYWAY 148 FLANGE)
DRIVE ROLLER (BROEKEMA HS11RZ 40 BORE 10 KEYWAY)
LH ROLLER PLATE

RH ROLLER PLATE

DRIVE SHAFT

HANGER ARM

ROLLER SHAFT

SUPPORT BRACKET

40mm PITCH BOOM FEED WEB

PIVOT ARM

TOP HAT SPACER

CAP

SUPPORT ROLLER

NYLON CHAIN TENSIONER

EXTERNAL CIRCLIP A40 X 2.5 H/D

FELT SEAL RING (40x28x4)

ROLLER SHIELD

PIVOT BUSH 45MM LONG

SPROCKET (3/4" PITCH X 15 TOOTH) B30 W35 K8 M8
SPROCKET (3/4" PITCH X 13 TOOTH) B25 W35

BEARING

STEEL SPACER

WASHER 40MM OD X 13MM ID X 3MM THICK

LOCKING COLLAR






62098

Part No

62027
62028
62029
62049
62052

© 62053

62054A
62055
62056
62057
62059
62059A
62166
62167
62174
62176
62177
62182
62194
62209
62210

- 62212

62213
62267
62306/40
62307/45
62308/40/16
62308/45/14
62310
62311
62385
62425

KA16018
KA16029

RPA610.305953
RPB210.022062
RPC620.303070
RPC648.081250
RPC676.304679
RPC700.300146
RPC700.300147
RPC700.300148
RPC700.300227
RPF128.110130
RPF200.030200
RPGM070.0044
RPGM089.0056
RPH850.302181
RPH71.305809

Qty

1.00
1.00
1.00
1.00
4.00
4.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
4.00
2.00
1.00
2.00
1.00
1.00
1.00
1.00
2.00
2.00
1.00
1.00
1.00
2.00
2.00
1.00
4.00
1.00
1.00

2.00
4.00

4.00
4.00
96.00
6.00
2.00
8.00
26.00
4.00
58.00
2.00
8.00
96.00
96.00
2.00
2.00

Twin Booms

Description

RH BOOM LOWER SECTION
RH BOOM CENTRE SECTION

RH BOOM SWAN NECK SECTION
LH BOOM DRIVE SHAFT

LOWER INFILL PANEL

UPPER INFILL PANEL

RH BOOM DRIVE SHAFT (45mm DIA)
LH BOOM LOWER SECTION

LH BOOM CENTRE SECTION

LH BOOM SWAN NECK SECTION
FRAME (SINGLE SIZER)

FRAME (TWIN SIZER)
WEB TENSIONER (RH BOOM)

ROLLER ARM
OUTER CLAMP PLATE

SUPPORT BRACKET

INNER CLAMP PLATE

INFILL PANEL

WEB TENSIONER (LH BOOM)

LH MOUNTING PLATE

RH MOUNTING PLATE

BOX FILLING CHUTE MOUNTING BRACKET
BOX FILLING CHUTE MOUNTING BRACKET
FRONT MOUNTING PLATE

40mm PITCH LH BOOM WEB

45mm PITCH RH BOOM WEB

40mmP x 16T DRIVE SPRKT

45MM x 14T DRIVE SPROCKET

RH BOOM UPPER COVER

SUPPORT STRIP

BRACKET

RH BOOM END GUARD

ROLLER KR9SZ WITH STEEL BUSH
FLANGED RUBBERED ROLLER (DIA 90 NARROW)
GUARD RAIL

BEARING

CAP

M8 X 1.25mm P STRAIGHT GREASE NIPPLE
SPRING HAULM ROLLERS

FLANGED POLY ROLLER 95MM

PLAIN POLY ROLLER 95MM

SUPPORT ROLLER

POLYURETHANE ROLLER 75

HOOK BOLT M10 X 130

EXTERNAL CIRCLIP A30 X 2MM THICK H/D
FELT SEAL RING (40x28x4)

ROLLER SHIELD

HYD MOTOR

MAIN C.ELV HYD RAM

16



RN

RPH872.305669
RPM108.306882
RPM146.306262
RPM148.306012
RPM176.306318
RPM180.300308
RPM180.303071
RPM182.303035
RPM196.305534
RPM206.303069
RPM216.306327
RPM225.305859
RPM225.305860
RPP500.202000
RPT738.600012
SS8025017/015
SS040013/003

4.00
1.00
12.00
8.00
8.00
58.00
38.00
4.00
8.00
2.00
4.00
2.00
2.00
4.00
2.00
4.00
2.00

SWAN NECK ELEVATOR RAM (SEAL KIT = RPH876.307991)
BRACKET

PIN

PIVOT

SPACER 30MM OD X 16.5MM ID X 20MM LONG
ROLLER BUSH

PIVOT BUSH 45MM LONG

SPROCKET (3/4" PITCH X 12 TOOTH) B25 W35
WASHER

COVER BRACKET

GUARD

SCRAPER PLATE L/H

SCRAPER PLATE R/H

1/8"BSP MUFFLER

DUPLEX CHAIN 3/4" X 1/2" X 12R ASA60-2
STEEL SPACER

WASHER 40MM OD X 13MM ID X 3MM THICK




62102

Part No

57195
57199
57200
57219
57221
58111
62085
62204
62205
62206
62207
62240
62241
62242
62243
62244
62245
RPC658.30068
S$S012010/007

Qty

8.00
6.00
2.00
6.00
1.00
2.00
2.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
4.00
16.00

Guards

Description

STAINLESS HINGE

LOCK ASSEMBLY

FIXED GAS STRUT (F-SD02-200-E4-ES-650N)
GUARD LATCH ARM

FOAM TAPE 20MM X 3MM X 25M/ROLL (BLACK)
FIXED GAS STRUT (F-SD02-200 SE4/SE2 ENDS) 550N
GUARD

L/H FRONT GUARD

R/H FRONT GUARD

L/H REAR GUARD

R/H REAR GUARD

L/H FRONT PIPE COVER PLATE

L/H MIDDLE PIPE COVER PLATE

L/H REAR PIPE COVER PLATE

L/H FRONT PIPE COVER PLATE

L/H MIDDLE PIPE COVER PLATE

R/H REAR PIPE COVER PLATE

POCKET PULL

STEEL SPACER

317







62099

Part No

37753
59469
59470
59471
59485
62062
62063
62079
62080
62195
62196
62197
62198
62251

Qty

3.00
2.00
1.00
2.00
4.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
3.00

Picking Platform

Description

PLASTIC INSERT (30x30)
CLAMP PLATE

STEP MOUNTING BRACKET
STEP MOUNTING STRAP
SUPPORT PLATE

REAR PLATFORM FRAME
PLATFORM BASE — (2490x840)
SIDE PLATFORM FRAME
PLATFORM BASE - (2080x570)
CONTROL BOX MOUNTING
CONTROL BOX ARM
CONTROL BOX MOUNTING BRACKET
CONTROL BOX STEM

3 LOBE KNOB






62100

Part No

62067
62068
62074
62075
62081
62082
62083
62084
62183

Qty

7.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00

Canopy

Description

CANOPY TUBE
CANOPY

FRONT CANOPY FRAME

REAR CANOPY FRAME

SIDE CANOPY FRAME
CANOPY TUBE

CANOPY ROOF SUPPORT
SIDE CANOPY REAR FRAME
CANOPY TUBE

W

19






62302

Part No

22011012/025
22011012/030
22029012
22046010C
22046012C
22078003/032
62298

62299

62300

62301

62331

62412
RPC622.311064
RPC700.311051
RPGMRP099.0008
RPM225.311043
RPM225.311044

Qty

12.00
4.00
6.00
6.00

16.00
6.00
2.00
3.00
1.00
3.00

18.00
3.00
2.00
2.00
6.00
2.00
6.00

Cascade Fall Breaker / Box Filler (LH Boom)

Description

M12x1.75mm PITCH x 25mm HEXAGON HEAD SETSCREW
M12x1.75mm PITCH x 30mm HEXAGON HEAD SETSCREW
M12x1.75mm PITCH PLAIN NUT (FULL)

M10 FLAT WASHER FORM C (24MM OD X 2.0MM THK)

M12 FLAT WASHER FORM C Z+Y (STD) (28MM OD X 2.5MM THK)
SPLIT PIN (DIA 3MM X 32 LONG)

SPACER BAR (600mm)

NYLON BRUSH ASSY (600mm)

CHUTE CASCADE (600mm)

INNER FLAP (600mm)

PUSH ON PLASTIC CAP

PIN

CHAIN

SUPPORT STRIP

8MM GALV 'D' SHACKLE

PLATE

PLATE







RPAS580.311566

Part No

22011012/025
22011012/030
22029012
22046010C
22046012C
22078003/032
62331
RPA610.311559
RPC622.311064
RPC700.311051
RPC700.311562
RPC720.311564
RPC720.311565
RPGMRP099.00086
RPM146.311561
RPM225.311043
RPM225.311044

Qty

12.00
4.00
6.00
6.00
16.00
6.00
28.00
2.00
2.00
2.00
3.00
1.00
3.00
6.00
3.00
2.00
6.00

221

Cascade Fall Breaker / Box Filler (RH Boom)

Description

M12x1.75mm PITCH x 25mm HEXAGON HEAD SETSCREW
M12x1.75mm PITCH x 30mm HEXAGON HEAD SETSCREW
M12x1.75mm PITCH PLAIN NUT (FULL)

M10 FLAT WASHER FORM C (24MM OD X 2.0MM THK)
M12 FLAT WASHER FORM C Z+Y (STD) (28MM OD X 2.5MM THK)
SPLIT PIN (DIA 3MM X 32 LONG)

PUSH ON PLASTIC CAP

SPACER BAR (900mm)

CHAIN

SUPPORT STRIP

NYLON BRUSH ASSY (900mm)

CHUTE CASCADE (900mm)

INNER FLAP (900mm)

8MM GALV 'D' SHACKLE

PIN

PLATE

PLATE






62076

Part No

37019
44561
51345

59178
59344
60561
62030
62105
62104
62106

62229
62230
62231
62232
62233
62235
62236
62237
62238
62239
62356
62357
62369
RPC654.309025
RPC654.309026

Qty

2.00
2.00
3.00
2.00
1.00
2.00
2.00
1.00
1.00
1.00

1.00
1.00
1.00
1.00
2.00
1.00
1.00
1.00
1.00
10.00
1.00
1.00
3.00
3.00
3.00

322
Hydraulics

Description

SHUT OFF VALVE (1/2”BSP)

FLOW DIVIDER

FILTER (FILTER ELEMENT 51345/1)
SUCTION FILTER (ELEMENT 42065/1)
OIL COOLER

SUCTION HOSE

HYDRAULIC PUMP

WEB DRIVE VALVE

TRACTOR SIDE VALVE - BUCHER 100748252
SEPARATOR VALVE

10mm STEEL PIPE (L/H SIDE OF M/C)
25mm STEEL PIPE (L/H SIDE OF M/C)
10mm STEEL PIPE (L/H SIDE OF M/C)
25mm STEEL PIPE (L/H SIDE OF M/C)
12mm STEEL PIPE (BOTH SIDES OF M/C)
25mm STEEL PIPE (R/H SIDE OF M/C)
10mm STEEL PIPE (R/H SIDE OF M/C)
25mm STEEL PIPE (R/H SIDE OF M/C)
12mm STEEL PIPE (MIDDLE OF MC)

' PIPE CLAMP BLACK CAST NYLON - PLASTIM

VALVE MOUNTING BRACKET
VALVE MOUNTING PLATE

FILTER BRACKET

HOSE CLAMP TOP PLATE - 8mm - 12mm DIA (DP1A)
HOSE CLAMP - 12mm DIA - PLASTIC (112APP)







62295

Part No Qty
11369 12.00
46892X 2.00
46893 2.00
51113 3.00
51703 20.00
52421 20.00
52427 2.00
59369 1.00
59435 1.00
59443 2.00
62190 1.00
62191 1.00
62192 1.00
62193 1.00
62216 4.00
62217 2.00
62218 4.00
62219 4.00
62220 6.00
62226 1.00
62227 1.00
62423 2.00
62424 4.00
62466 1.00
DW?208092100 2.00

RPS180 1.00

Road Lights

Description

7 CORE CABLE
JUNCTION BOX

GLAND & LOCKNUT

GLAND & LOCKNUT

4 CORE CABLE

2 CORE CABLE

GLAND & LOCKNUT

LIGHTING BOARD

BOX '

FLAT TWIN CORE 2

LIGHT MOUNTING BRACKET (L/H REAR)

LIGHT MOUNTING BRACKET (R/H REAR)

LIGHT BRACKET STAY (L/H REAR)

LIGHT BRACKET STAY (R/H REAR)

MARKER LIGHT

REAR LIGHT

RED RETROREFLECTIVE TAPE (50mm x 230mm)
RED-ORANGE NONREFLECTIVE FLUORESCENT TAPE (50mm x 230mm)
YELLOW RETROREFLECTIVE TAPE (50mm x 230mm)
LH LIGHT MOUNTING BRACKET

RH LIGHT MOUNTING BRACKET

LIGHT BRACKET STAY

LIGHT BRACKET STAY SUUPORT

7 PIN POWER PLUG

LINCH PIN (11mmDIA x 50mm LONG)

4 SECT TERMINAL STRIP







62199

Part No

22041004
22124004/020
27467

37190
37272/1
37279

42763

44723
46489/7
51113

51226
52436
57243

57244
57246
58064
58109
62169
62178
62179
62449
62452
62453
RPC618.30322
RPS436
RPS443
RPS444
RPS792

Qty
4.00
4.00
9.00
11.00
2.00
1.00
1.00
2.00

24.00

1.00
1.00
1.00
1.00
1.00
1.20
1.00
1.00
1.00
1.00
1.00
4.00
1.00
1.00
5.00
1.00
5.00
5.00
10.00

In-Cab Control Box

Description

M4 NYLOC NUT
M4x20 POZIDRIVE PAN HEAD SETCSCREW

ON - OFF DETENT SWITCH
LED (RED)

SPEED CONTROL CARD
EMERGENCY STOP BUTTON COMPLETE
4 WAY JOYSTICK

CONTROL KNOB & CAP

FEMALE PINS

GLAND & LOCKNUT

CAN CONTROL BOX

TERMINAL
GREEN PUSH BUTTON SWITCH

YELLOW PUSH BUTTON SWITCH
SEALING STRIP

SINGLE POLE SWITCH

GLAND

IN-CAB CONTROL BOX BOARD
CAB FASCIA PLATE

CAB FASCIA DECAL

NYLON SPACER

SWITCH

HOUSING

CABLE TIE MOUNT BLACK
FEMALE INSERT 24 PIN CRIMP
U-CLIP

12x3/4 SELF TAPPING POZIDRIVE HEAD SCREW
SWITCH COVER & SEAL







229

62200 Junction Box ¢/w Loom

Part No Qty Description

3203712 2.00 CABLE 5 M LONG (90 DEGREE PLUG) M12 BLACK 4 POLE
372721 6.00 SPEED CONTROL CARD

44723 6.00 CONTROL KNOB & CAP

44740 1.00 EMERGENCY STOP SWITCH

46489/7 24.00 FEMALE PINS

46489/8 24.00 MALE PINS

51113 4.00 GLAND & LOCKNUT

52211 1.00 HEAT SHRINK BRAIDING

52230 14.00 HEAT SHRINK SLEEVING

52420 9.00 TERMINAL

52436 2.00 TERMINAL

58060 1.00 PLUG HOUSING C/W LATCH & COVER
58109 2.00 GLAND

59402/1 27.00 AMP 2 WAY BLACK Q/R JUNIOR POWER TIMER
59402/2 54.00 AMP POWER TIMER TERMINAL
59402/3 54.00 AMP BLUE WIRE SEAL

59406 2.00 50AMP POWER PLUG

62168 1.00 DISTRIBUTION BOARD

62189 1.00 JUNCTION BOX

62202 1.00 JUNCTION BOX DECAL

62450 3.00 90 DEG GLAND

RPS436 1.00 FEMALE INSERT 24 PIN CRIMP
RPS437 1.00 MALE INSERT 24 PIN CRIMP

RPS439 1.00 HOOD 1 LEVER/GASKET T/ENTRY PG21 HIGH CON







62201

Part No

22041004
22124004/020
27467

37190
37272/1
37279

42763

44723
46489/8
52415

52416
52436
57244
57246
58146
58147
62170
62180
62181
62449
RPC618.303223
RPS437
RPS443
RPS444
RPS792

Qty

4.00
4.00
2.00
3.00
2.00
1.00
2.00
2.00

24.00
4.00

4.00

1.00
1.00

1.20
1.00
1.00
1.00
1.00
1.00
4.00
4.00
1.00
5.00
5.00
2.00

3-26

Boom Operator Control Box

Description

M4 NYLOC NUT
M4x20 POZIDRIVE PAN HEAD SCREW

ON - OFF DETENT SWITCH

LED (RED)

SPEED CONTROL CARD
EMERGENCY STOP BUTTON COMPLETE
4 WAY JOYSTICK
CONTROL KNOB & CAP

MALE PINS
4mm x 16mm POSI-DRIVE SCREW

4mm FULL NUT

TERMINAL
YELLOW PUSH BUTTON SWITCH

SEALING STRIP

BACK PLATE

HOUSING

BOOM OPERATOR CONTROL BOX BOARD
REAR FASCIA PLATE

REAR FASCIA DECAL

NYLON SPACER

CABLE TIE MOUNT BLACK

MALE INSERT 24 PIN CRIMP

U-CLIP

12x3/4 SELF TAPPING POZIDRIVE HEAD SCREW
SWITCH COVER & SEAL







